
VESTIL MANUFACTURING CORP. 
Phone (260) 665-7586   Fax (260) 665-1339 

E-mail: sales@vestil.com    www.velstil.com 

PANEL-V 
 
 

 
PARTS: 
 
1 BASE 
2 UPRIGHTS 
4 6X2 POLY ON POLY SWIVEL CASTERS 
2 8X2 POLY ON POLY RIGID CASTERS 
 
HARDWARE: 
 
8 ½-13X1 ½ HEX HEAD BOLTS 
24 3/8-16X1 HEX HEAD BOLTS 
24 3/8 FLAT WASHERS 
24 3/8 LOCK WASHERS 
 
 
 
 
 
 
 
 
 
 
 



VESTIL MANUFACTURING CORP. 
Phone (260) 665-7586   Fax (260) 665-1339 

E-mail: sales@vestil.com    www.velstil.com 

PANEL-V CART ASSEMBLY 
 
 

1.) For the caster assembly: 
 Swivel casters are to be installed on both ends of the cart’s base 
  Tip the base onto its side. Located at each corner of the cart you will see   
  caster pads with 4 holes in each one. 
  Attach a 6x2 swivel caster to each corner, using the 16 3/8-16x1 bolts, 16  
  3/8 lock washers and 16 3/8 flat washers. 
 Rigid casters are to be installed in the middle of the carts base using 8  
  3/8-16x1 bolts, 8 3/8 lock washers and 8 3/8 flat washers. 
  
2.) Return the cart to its upright position. 
 
3.) For upright assembly: 
 Located on each end of the cart’s base you will see 4 threaded holes, bolt the  
  uprights to the base using the 8 ½-13x1 ½ bolts. 
 
Safety precautions 

• Never exceed the maximum capacity of 2,000 pounds/907 kgs. 
• Load must be evenly distributed on platform to insure stability. 
• Always operate unit on a level surface to insure stability. 
• Use caution in moving a loaded unit; avoid obstructions and floor defects. 
• Never sit or ride on the unit. 

 
   


